
 

Tapia Water Reclamation Facility and 
Advanced Water Purification Facility 

Flow Equalization Analysis 

Prepared by 

 

Las Virgenes-Triunfo Joint Powers Authority 

February 2023 

 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

230213110356_7B88B8DE  ES-1 
© Copyright 2023 Jacobs Engineering Group Inc. The concepts and information contained in this document are the property of Jacobs. Use or copying 

of this document in whole or in part without the written permission of Jacobs constitutes an infringement of copyright. 

Executive Summary  
Background 

The Las Virgenes-Triunfo Joint Powers Authority (JPA) owns and operates the Tapia Water Reclamation 
[...]
more influent flow during the storm periods than average flow conditions, yet the available precipitation 
gage data indicated the storms contributing to rainfall I&I had low intensity. This suggests that there are 
not enough rain gages to capture the storms that fell over the watershed. In addition, LVMWD does not 
have a sewer model for the collection system that conveys wastewater to the Tapia WRF, as the District 
only owns and maintains the main trunk lines, while the collector lines are owned by others. Due to lack of 
rain gages and no existing model, Jacobs was unable to characterize the storm events that were modeled 
during the 2017 to 2021 period. Instead of this approach, the available flow data to Tapia WRF were 
reviewed to assess the high flow wet weather events. This approach is valid if there are no collection 
system overflows, which would be captured and contribute additional flow if system improvements were 
made. 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

2-4 230213110356_7B88B8DE  

2.2 Recycled Water System Historical Data 

Seasonal demands and flow variations due to precipitation and irrigation demands will determine the 
available flow for the AWPF and highlights the need for proactive management throughout the recycled 
water system. Pairing the historical flow data for the RWPS East and West, the additional irrigation 
demands from Rancho Pump Station and Pepperdine, and the level data for Reservoir 2 and Indian Hills 
Tank offers insight on how the recycled water system currently functions. 

The historical irrigation demand patterns are erratic and inconsistent, as they are based on unpredictable 
precipitation and atmospheric conditions. There are more demands over the summer months and fewer in 
the winter, although some irrigation demand still occurs in the winter. Prior to Reservoir 2, Pepperdine 
and Rancho Pump Station receive recycled water year-round with seasonal variations in demand. After 
Reservoir 2, RWPS West and East supply recycled water to meet the irrigation demands in the western 
and eastern distribution systems, respectively. These pump stations and downstream storage tanks 
fluctuate daily to meet irrigation demands. Percentile distributions were used to characterize flow 
throughout the recycled water system, which are summarized in Appendix A. 

The tertiary recycled water produced by Tapia WRF will be the source water for the new AWPF. The 
recycled water demands will take priority over the AWPF, so the historical flow that would have been 
available to the AWPF was calculated as the difference between the Tapia WRF effluent flow and the 
recycled water demands. All of the recycled water produced at the Tapia WRF is used for irrigation during 
summer months, with minor discharges to the spray fields and Los Angeles River. The facility is intended 
to operate primarily during the winter months when the irrigation water demand is low, and the seasonal 
precipitation is high. 

Percentile distributions of the daily flow data were used to characterize Tapia WRF’s effluent flow sent to 
the recycled water system and Malibu Creek, which are summarized in Table 2-3. The effluent flow that 
was discharged to the creek represents the flow that would have been available for the AWPF. 

Table 2-3. Tapia Water Reclamation Facility Effluent Average Day Flow, 2017 to 2021 
Year Effluent Flow Percentile Distribution (MGD) 

10% 25% 50% 75% 95% 99% 100% 

To Recycled Water System 

2017 0.64 3.54 5.88 7.51 8.78 9.51 10.0 

2018 1.11 2.95 5.43 7.29 8.84 9.52 10.0 

2019 0.47 1.19 5.31 6.94 7.94 8.36 9.17 

2020 1.22 3.33 5.54 7.40 8.43 8.79 9.64 

2021a 1.33 3.45 5.79 7.45 8.73 9.29 9.64 

To Malibu Creek 

2017 0.00 0.18 1.22 2.43 8.89 12.1 22.3 

2018 0.00 0.69 1.21 3.13 6.68 8.17 9.90 

2019 0.00 0.00 0.43 5.68 8.85 11.6 14.0 

2020 0.00 0.00 0.02 3.12 7.40 8.97 11.8 

2021a 0.00 0.00 0.00 2.33 5.88 8.74 24.1 

 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

230213110356_7B88B8DE 3-1 

3. Modeling Data and Assumptions 
This section summarizes the modeling data and assumptions used to build the model. 

3.1 Overview 

Jacobs used their proprietary hydraulics and process optimization platform Replica™ to evaluate the flow 
EQ needs for Tapia WRF and the new AWPF, and the impacts to the recycled water system. Replica is a 
suite of models and object libraries Jacobs developed for dynamic simulation and optimization of water 
and wastewater systems. Replica models are assembled from libraries of intelligent objects and can be 
used to simulate numerous aspects of a system, including hydraulics, operations and controls, energy 
use, and chemical consumption. 

An extensive flow balance was built in the model to evaluate the dedicated flow EQ needs at Tapia WRF 
and the new AWPF, as well as to better understand the potential recycled water system impacts from 
adding the new AWPF as a high-demand user. Historical data (2017 through 2021) for the recycled water 
system was entered into the model. Control logic was established in the model, and the system 
performance was calibrated to the historical data providing confidence that the model represents an 
accurate depiction of the recycled water system. 

Figure 3-1 provides an overview of the system Replica model configuration. The model configuration can 
be reviewed in two fundamental and interconnected systems: the Tapia WRF, and the recycled water and 
AWPF system. Appendix B provides a detailed description of the model boundaries, defined variables, 
and custom logic and operation rules. 

3.2 Basis of Modeling 

This section describes how the model was derived. Appendix B provides a detailed description of how the 
parameters were integrated into the model logic. 

3.2.1 Flow Scenarios 

The following three Tapia WRF flow scenarios were modeled to assess the sizing of a primary effluent EQ 
basin at Tapia WRF, sizing of an influent EQ basin at the new AWPF, and the impact of integrating the 
new AWPF into the recycled water system: 

4) Historical Flow Scenario: The current Tapia WRF average annual daily influent flow ranges from 
7.3 to 8.1 MGD (2017 to 2021). This scenario assessed impacts using historical Tapia WRF flows 
and irrigation demands. 

5) Design Capacity Flow Scenario: The rated Tapia WRF design capacity is 12 MGD, on an average 
annual daily flow basis. This scenario assessed the impacts using historical flows for Tapia WRF 
adjusted to represent the rated design capacity and historical irrigation demands. 

6) Reduced I&I Flow Scenario: Based on repair efforts, LVMWD is projecting a reduction in flow to the 
Tapia WRF of at least 1 MGD. This scenario assessed the impacts using historical flows for Tapia 
WRF adjusted by a reduction of 1 MGD and historical irrigation demands. 

The associated diurnal patterns and peaking factors were incorporated into the model runs for these 
scenarios. The configuration data in the following sections represent the defined variables and model 
boundaries for the system flow balance model. The data are organized by modeling efforts for EQ at 
Tapia WRF and at the new AWPF. 

 
 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

3-2  230213110356_7B88B8DE  

 
 
 

 

 

Figure 3-1. Tapia Water Reclamation Facility and Recycled Water System Replica Model Configuration 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

230213110356_7B88B8DE 3-3 

3.2.2 Tapia Water Reclamation Facility Configuration Parameters 

This section summarizes the defined process variables and model boundaries for the Tapia WRF EQ 
assessment. The Tapia WRF model parameters included: 

 Influent flow 
 Primary effluent flow EQ 
 Secondary and tertiary treatment peak capacities 
 Balancing Pond storage 
 Tertiary treated effluent flow 
 Effluent Pump Station capacity 
 Discharge flow to Malibu Creek 

3.2.2.1 Flow 

The historical Tapia WRF influent flows from 2017 to 2021 were entered into the model at 1-minute 
timesteps for influent, tertiary effluent, and discharge to Malibu Creek. 

3.2.2.2 Plant Capacity 

Tapia WRF is currently rated for the design flow conditions provided in Table 3-1 and has a high wet weather 
peaking factor. Primary effluent EQ is being evaluated to reduce the peak on the secondary treatment facilities. 
The existing Balancing Pond (2.5 million gallons [MG]) reduces the peak on the tertiary treatment facilities. 

Table 3-1. Tapia Water Reclamation Facility Design and Current Condition Flows 
Parameter Influent Flow (MGD) Peaking Factor 

Designa 

Average Dry Weathera  12 1.0 

Peak Dry Weatherb 18.2 1.5 

Peak Wet Weatherc 36 3.0 

Current Conditiond 

Average Annual Day 7.6 1.0 

Peak Hour Wet Weather 36 4.7 
a Biological Nutrient Removal Project (AECOM 2011) 
b Title 22 Engineering Report (LVMWD 2004) 
c Influent capacity; Tapia WRF Headworks Rehabilitation (ASL Consulting Engineers 2001) 
d 2017 to 2021 

3.2.2.3 Secondary Treatment Capacity 

The Tapia WRF employs a conventional biological nutrient removal activated sludge process with secondary 
rectangular clarifiers. The average dry weather capacity was rerated from 16 MGD to 12 MGD based on 
revised flow projections and conversion to nutrient removal (MWH 2005). Previous design reports do not 
identify the maximum week, maximum day, or peak hour conditions for the secondary treatment process. 

Operations reported that during large storms, high flows through secondary treatment result in solids 
washout and treatment process upsets that require time to recover. The Tapia WRF secondary clarifier 
capacity was assessed through a desktop evaluation of the solids loading rate (SLR) and subsequent state 
point analysis using the Daigger correlations to the measured settled volume index (SVI) (Daigger and Roper 
1985). The Tapia WRF includes 10 rectangular secondary clarifiers that are 150 feet long (ft) by 20 feet wide 
for a per clarifier surface area of 3,000 square feet (ft2). The secondary clarifiers have a relatively shallow 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

3-4 230213110356_7B88B8DE  

side water depth of approximately 10 feet. The geometry and shallow depth of the Tapia WRF’s secondary 
clarifiers likely result in reduced SLR capacity in comparison to deeper clarifiers with flocculating inlets. Site-
specific stress testing and settling column assessments could be used to refine capacity assumptions. 

Data from 2018 through 2021 were evaluated to better understand the Tapia WRF specific settling 
considerations. During this period, the aeration basins had an average mixed liquor suspended solids (MLSS) 
concentration of 1,980 milligrams total suspended solids per liter (mg-TSS/L) and a maximum 30-day MLSS of 
2,200 mg-TSS/L. The median observed SVI was 91 milliliters per gram (mL/g), and the 95th percentile SVI 
was 231 mL/g. The median SVI of 91 mL/g suggests that under normal operating conditions, the Tapia WRF 
has good settling sludge, resulting in improved clarifier capacity. The Tapia WRF, however, does experience 
significant increases in SVI that impact the reliable capacity of the secondary clarifiers. 

The maximum allowable SLR was calculated with the Tapia WRF experiencing poor settling conditions, 
which is represented by the 95th percentile SVI of 231 mL/g. At this condition, the SLR was estimated to 
be approximately 26 pounds of total suspended solids per square foot per day (lb-TSS/ ft2/d). At the 
maximum 30-day MLSS concentration of 2,200 mg-TSS/L under current conditions, the allowable peak 
secondary flow was calculated to be approximately 24 MGD with one clarifier out of service. For a 30-day 
MLSS concentration of 3,000 mg-TSS/L under design conditions (AECOM 2011), the allowable peak 
secondary flow was calculated to be approximately 20 MGD with all clarifiers in service. These flow 
values were used to establish the maximum peaks under wet weather conditions in the model. 

3.2.2.4 Tertiary Treatment Capacity 

The tertiary process capacity was assessed through a desktop evaluation by examining the applied 
hydraulic loading rate (HLR) to the filters. The tertiary process consists of 12 dual-media filters, each filter 
with a filtration surface area of 253 ft2. At the current average flow of 8 MGD, the filters are operating at 
an HLR of 2.5 gallons per minute per square foot (gpm/ft2) with one unit out of service. The filtration 
process was originally designed at a peak HLR of 5 gpm/ft2 to maintain consistency with Title 22 
requirements (LVMWD 2004). Considering managing flows produced by the backwash process, the 
resulting peak influent flow capacity is 18.2 MGD with one filter out of service and 16.4 MGD with two 
filters out of service. These flow values were used to establish the peak conditions in the model. 

3.2.2.5 Storage 

The existing onsite storage includes a 2.5-MG Balancing Pond used to attenuate flow to the tertiary filters. 
Current operation passively conveys secondary effluent to the Balancing Pond via a weir when the tertiary 
filter influent flow is greater than 18.2 MGD. Diverted flow is then recycled back to tertiary treatment during 
lower flow conditions. When the Balancing Pond is full, there is no additional storage capacity available at 
Tapia WRF if the facility were to experience an operational or seasonal challenge. Historically, under 
extreme wet weather events (February 2017), flow has bypassed the filters through the chlorine contact 
channel when the Balancing Pond was full and the secondary effluent flow exceeded 18.2 MGD. 

To balance out daily operations and provide additional buffer capacity at Tapia WRF, the model 
incorporated an EQ basin upstream of secondary treatment to equalize primary effluent. The objective 
was to use the EQ basin to store typical diurnal flows and capture some of the excess flow from the wet 
weather events. The existing storage at the Balancing Pond was used to help minimize the required EQ 
volume needed for these storms. 

For daily operations, the model targeted an EQ volume of 1.0 MG after initial evaluation. For wet weather 
events, no size limitations were set, and the model simulated the volume needed to capture elevated flow. 
The model incorporated storage logic for the EQ basin and Balancing Pond and showed how maintaining 
two designated storage volumes in tandem can lead to treatment improvements at Tapia WRF. 



Tapia Water Reclamation Facility and Advanced Water Purification Facility Flow Equalization Analysis 

230213110356_7B88B8DE 3-5 

3.2.2.6 Effluent Pump Station 

The Effluent Pump Station contains a total of three constant speed pumps with a combined nominal 
capacity of 13.5 MGD (9,400 gallons per minute [gpm]). A current design project will equip one of the 
pumps with a variable frequency drive (VFD). The Effluent Pump Station operates based on the level in 
Reservoir 2 in the winter and the level in the clear well at Tapia WRF in the summer. 

The model assessed constant speed pumps to understand the existing conditions of the system compared to 
pumping operations with VFDs. The assessment found that VFDs were beneficial; therefore, the model was 
set up such that all pumps were on VFDs. While the results and recommendations in this report are based 
on all pumps using VFDs, a minimum conversion of at least 50% is possible. A focused evaluation would be 
required to identify the pump locations that would result in the overall, optimal benefit if not all pumps were to 
be provided with VFDs. The model does not account for any storage in the Effluent Pump Station wet well. 

3.2.3 Recycled Water System Expansion Configuration Parameters 

This section summarizes the defined process variables and model boundaries for the AWPF EQ 